PARTS

SECTION 9

Base Breakdown

Model G0717 (Mfg. Since 9/10)

-48-



Base Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 P0717001 STAND 20 P0717020 LOCK HANDLE M12-1.25 X 24
1-1 P0717001-1 [STRAIN RELIEF 21 P0717021 HANDWHEEL ASSEMBLY 5.5"
1-2 |P0717001-2 |POWER CORD 14G 3W 100" 6-15 21-1 [PSS02 SET SCREW 5/16-18 X 3/8

1-3 [PB125M HEX BOLT M12-1.75 X 65 22 P0717022 LEAD SCREW BLOCK

1-4  |[PNO9M HEX NUT M12-1.75 23 PB26M HEX BOLT M8-1.25 X 30

2 P0717002 HOSE 1 X 12" 23-1 |PLWO04M LOCK WASHER 8MM

3 P0717003 HOSE CLAMP 35MM 23-2 |PWO1M FLAT WASHER 8MM

4 P0717004 COOLANT PUMP ASSEMBLY 24-1 |P0717024-1 LEADSCREW

5 PTHOO1M TRUSS HD SCR M6-1 X 16 24-2 [PK34M KEY 5 X 5 X 20

6 PLWO3M LOCK WASHER 6MM 25-1 [P0717025-1 LEADSCREW NUT

7 P0717007 HOSE 5/16" X 51" 25-2 |PCAP13M CAP SCREW M8-1.25 X 30

7-1 P0717007-1 |HOSE CLAMP 14MM 25-3 [PLWO04M LOCK WASHER 8MM

7-2 |P0717007-2 [PUSH-ON HOSE FITTING 3/8 NPT-5/16" 26-1 [P0717026-1 SLIDE BRACKET

9 P0717009 COOLANT PUMP COVER PANEL 26-2 |PSS03M SET SCREW M6-1 X 8

9-1 PTHO02M TRUSS HD SCR M6-1 X 10 27-1 |P0717027-1 VISE RACK

10 P0717010 CHIP TRAY 28-1 |P0717028-1 VISE RACK PAWL

10-1 [P0717010-1 |KNOB 1/4-20 X 3/8" 29-1 [P0717029-1 VISE RACK PIN

11 P0717011 SAW BASE 30 P0717030 BUSHING CV 25 X 15MM

11-1  [PNO2M HEX NUT M10-1.5 30-1 [P0717030-1 SPACER

11-2 |PBO1M HEX BOLT M10-1.5 X 30 31 P0717031 TORSION SPRING

12 PB26M HEX BOLT M8-1.25 X 30 32 P0717032 PIVOT SHAFT

13 PWO1M FLAT WASHER 8MM 32-1 |P0717032-1 PIVOT END CAP

14 PLWO04M LOCK WASHER 8MM 32-2 |P0717032-2 HOLLOW HEX BOLT M12-1.75 X 20
15 PNO3M HEX NUT M8-1.25 32-3 [P0717032-3 GREASE FITTING STRAIGHT 1/16"
16 P0717016 WORK STOP BRACKET 33 P0717033 PIVOT BRACKET

17 P0717017 WORK STOP ROD 33-1 |PSS13M SET SCREW M10-1.5 X 12

18 P0717018 KNOB 3/8-16 X 1.25 34 PNOSM HEX NUT M12-1.75

19 P0717019 WORK STOP

Model G0717 (Mfg. Since 9/10)

-49-



Base Parts List (continued)

REF PART # DESCRIPTION REF PART # DESCRIPTION

35  |[PWO6M FLAT WASHER 12MM 58 |P0717058 SPRING BRACKET

36 |PB35M HEX BOLT M12-1.75 X 40 58-1 |PB26M HEX BOLT M8-1.25 X 30

37 |P0717037 TORSION SPRING SHAFT 58-2 |PWO1M FLAT WASHER 8MM

38 |PR1OM EXT RETAINING RING 22MM 58-3 [PLWO04M LOCK WASHER 8MM

39 |PB26M HEX BOLT M8-1.25 X 30 58-4 |PNO3M HEX NUT M8-1.25

39-1 [PWO1M FLAT WASHER 8MM 59  |P0717059 SPRING EYE BOLT 1/2-12X 8
40  |P0717040 MOTOR TILT PLATE 60 |P0717060 EXTENSION SPRING

40-1 [PNO3M HEX NUT M8-1.25 61 |P0717061 ANGLE SCALE

41 |P0717041 LIMIT SWITCH PLATE 61-1 |PRIVO13M  [STEEL FLUTED RIVET 2.5 X 4MM
42 |[Pwo1M FLAT WASHER 8MM 62 |PB35M HEX BOLT M12-1.75 X 40

42-1 [PLWO4M LOCK WASHER 8MM 63 |P0717063 DOCK WASHER 12MM

43 |PBO9M HEX BOLT M8-1.25 X 20 63-1 [PLWO5M LOCK WASHER 12MM

44 |PBO2M HEX BOLT M6-1 X 12 64 |P0717064 VISE JAW-OUTER

45  |P0717045 DOWNFEED LIMIT SWITCH 65 |PB33M HEX BOLT M12-1.75 X 50

47 |P0717047 HYDRAULIC CYLINDER MAIN PIN 66 |P0717066 PIVOT WASHER 12MM

48 |[PRO9M EXT RETAINING RING 20MM 66-1 |[PLWO5M LOCK WASHER 12MM

49  [PR11M EXT RETAINING RING 25MM 67 |P0717067 VISE JAW-INNER

50 |PB35M HEX BOLT M12-1.75 X 40 68 |PB35M HEX BOLT M12-1.75 X 40

51 |P0717051 HYDRAULIC CYLINDER ASSEMBLY 69 |PCAPO7M CAP SCREW M6-1 X 30

52 |P0717052 HYDRAULIC CYLINDER TOP PIN 69-1 [PLWO3M LOCK WASHER 6MM

52-1 |P0717052-1 |COTTERPIN #2 X 1" 69-2 |PW03M FLAT WASHER 6MM

53 |P0717053 HYDRAULIC MOUNTING PLATE 70 |P0717070 ELECTRICAL PANEL COVER
53-1 [PLWO6M LOCK WASHER 10MM 70-1 |P0717070-1  [DOOR HINGE PIN

53-2 |[PBO1M HEX BOLT M10-1.5 X 30 71 [P0717071 FUSE BLOCK

54 |PB33M HEX BOLT M12-1.75 X 50 72 |[P0717072 CONTACTOR NHD C12D 110V
55  |PWO6M FLAT WASHER 12MM 72-1 |[P0717072 CONTACTOR NHD C12D 110V
56 |P0717056 LOCK PLATE 73 |P0717073 TRANSFORMER GDM 100VA
57 |PNO6 HEX NUT 1/2-13 74 |P0717074 TERMINAL BAR 15P

-50- Model G0717 (Mfg. Since 9/10)




Saw Bow Breakdown

-~
Y

Model G0717 (Mfg. Since 9/10)



Saw Bow Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

7 P0717007 |HOSE 5/16" X 51" 107 PBO7M HEX BOLT M8-1.25 X 25
7-1 P0717007-1|HOSE CLAMP 14MM 108 PWO1M FLAT WASHER 8MM

40 P0717040 |MOTOR TILT PLATE 108-1 [PLWO04M LOCK WASHER 8MM

75 P0717075 |HANDLE 109 PB118M HEX BOLT M8-1.25 X 45
76 PTHOO01M |TRUSS HD SCR M6-1 X 16 109-1 [PWO1M FLAT WASHER 8MM

77 PB02M HEX BOLT M6-1 X 12 110 P0717110 MOTOR MOUNT PLATE
77-1 |[PLWO3M |LOCK WASHER 6MM 111 P0717111 MOTOR 1-1/2 HP 110/220V 50/60HZ 1PH
77-2 |PWO3M FLAT WASHER 6MM 111-1  |PCS001 CENT SWITCH 5/8-1725
78 P0717078 |WIRE BRUSH GUARD 111-2 [PCP003 CONTACT PLATE 1" X 2.5" EXT
79 P0717079 |UPPER BLADE WHEEL COVER 111-3 |PC400S S CAPACITOR 400M 125V 1-3/4 X 3-3/8
80 P0717080 |LOWER BLADE WHEEL COVER 111-4 |PCO40F R CAPACITOR 40M 250V 1-3/8 X 2-3/8
82 P0717082 |DRIVE WHEEL SPACER 111-5 [P0717111-5 |JUNCTION BOX

83 P0717083 |DRIVE WHEEL WASHER 111-6 |P0717111-6 |CAPACITOR COVER

84 P0717084 |DRIVE WHEEL 111-7 |P0717111-7 |FAN

85 P0717085 |BLADE 119-1/2L X 1-1/16W VP TPI 111-8 |P0717111-8 [FAN COVER

86 PB49M HEX BOLT M12-1.75 X 20 111-9 |P6203ZZ BALL BEARING 620377
87 PCAP50M |CAP SCREW M5-.8 X 10 111-10 |P6205ZZ BALL BEARING 620527
88 P0717088 |FILTER SCREEN 112 PWO1M FLAT WASHER 8MM

89 PB75M HEX BOLT M12-1.75 X 35 112-1  |PLW04M LOCK WASHER 8MM

89-1 [PLWO5M [LOCK WASHER 12MM 113 PNO3M HEX NUT M8-1.25

90 P0717090 |LOCK KNOB 1/4-20 X 10 114 PK110M KEY7X7X12

91 P0717091 |SAW BOW SUPPORT 116 PCAP14M CAP SCREW M8-1.25 X 20
91-1 |PLWO6M |LOCK WASHER 10MM 118 P608Z2Z BALL BEARING 60827
91-2 |PCAP72M |CAP SCREW M10-1.5 X 30 118-1 |PLWO04M LOCK WASHER 8MM

92 P0717092 |SAW BOW 119 PB49M HEX BOLT M12-1.75 X 20
92-1 |PSS13M SET SCREW M10-1.5 X 12 120 PWO6M FLAT WASHER 12MM

94 P0717094 |GEAR BOX ASSEMBLY 121 P6205Z BALL BEARING 62057
94-1 |PK62M KEY 7 X7 X 45 122 P0717122 IDLER WHEEL

95 PK66M KEY 7 X7 X 55 123 P0717123 BLADE GUARD

96 P0717096 |PULLEY COVER 123-1 |PBO3M HEX BOLT M8-1.25 X 16
96-1 [P0717096-1|LOCK KNOB 1/4-20 X 1/2 123-2 |PWO1M FLAT WASHER 8MM

97 P0717097 |GEAR BOX PULLEY 123-3 |PLWO0O4M LOCK WASHER 8MM

98 PVA39 V-BELT A39 124 P0717124 LEFT GUIDE BRACKET

99 P0717099 |MOTOR PULLEY 124-1 |PSS06M SET SCREW M8-1.25 X 16
99-1 |PSS16M SET SCREW M8-1.25 X 10 124-2 |P0717124-2 |NOZZLE

100 |PBO3M HEX BOLT M8-1.25 X 16 124-3 [P0717124-3 [NOZZLE SUPPORT

100-1 [PWO1M FLAT WASHER 8MM 124-4 |PLWO3M LOCK WASHER 6MM
100-2 |PLW04M [LOCK WASHER 8MM 124-5 |PB02M HEX BOLT M6-1 X 12

102 |P0717102 [SUPPORT SHAFT 125 P0717125 SPACER 8 X 25MM

102-1 [PRO8M EXT RETAINING RING 19MM 126 P6201Z7Z BALL BEARING 620127
103 |PB75M HEX BOLT M12-1.75 X 35 127 P0717127 ECCENTRIC SLEEVE

104 |P0717104 |MOTOR MOUNT BRACKET 127-1 |P0717127-1 |SLEEVE

104-1 [PWO6M FLAT WASHER 12MM 128 PLW04M LOCK WASHER 8MM
104-2 [PNO6 HEX NUT 1/2-13 129 PCAP45M CAP SCREW M8-1.25 X 45
-52-

Model G0717 (Mfg. Since 9/10)




Saw Bow Parts List (continued)

REF PART # DESCRIPTION REF PART # DESCRIPTION

130 PCAPO7M CAP SCREW M6-1 X 30 160-5 |PB02M HEX BOLT M6-1 X 12

130-1 [PLWO3M LOCK WASHER 6MM 161 P0717161 POWER INDICATOR LIGHT TEND
130-2 |PWO3M FLAT WASHER 6MM 162 P0717162 START SWITCH TEND

131 P0717131 TUNGSTEN CARBIDE BLADE GUIDE 163 P0717163 EMER STOP SWITCH KEDU HY57B
132 PB126M HEX BOLT M8-1.25 X 40 164 P0717164 PUMP SWITCH TEND

133 PLW04M LOCK WASHER 8MM 165 P0717165 SPEED CONTROL VALVE

133-1 [PWO1M FLAT WASHER 8MM 166 P0717166 CONNECTION TUBE

134 P0717134 ADJUSTABLE BRACKET 166-1 |P0717166-1 HOSE 5/16 X 15-3/4"

135 P0717135 SCALE 166-2 [P0717166-2 |HOSE 5/16 X 37"

135-1 [PRIVO13M STEEL FLUTED RIVET 2.5 X 4AMM 168 P0717168 CONTROL BOX

136 PCAP64M CAP SCREW M10-1.5 X 25 169 P0717169 CONTROL PANEL

137 P0717137 SLIDE 169-1 |P0717169-1 HYRAULIC MICRO-ADJUST VALVE
138 P0717138 LEFT BLADE BRACKET 169-2 [P0717169-2 |ON/OFF SWITCH

140 PB31M HEX BOLT M10-1.5 X 40 170 PS05M PHLP HD SCR M5-.8 X 8

140-1 [PWO04M FLAT WASHER 10MM 172 P0717172 HANDLE M12-1.75 X 30

141 P0717141 BLOCK 173 PNO9M HEX NUT M12-1.75

142 P0717142 LOCK KNOB 3/8-16 X 2 174 PSS08M SET SCREW M4-.7 X 5

143 PSS16M SET SCREW M8-1.25 X 10 174-1 |P0717174-1 HINGE PIN

144 P0717144 RIGHT BLADE BRACKET 175 PS09M PHLP HD SCR M5-.8 X 10

145 PB02M HEX BOLT M6-1 X 12 176 P0717176 INDICATOR SCALE

145-1 [PLWO3M LOCK WASHER 6MM 177 P0717177 SLIDE BRACKET

146 PWO3M FLAT WASHER 6MM 178 P0717178 TENSION SHAFT

147 P0717147 WIRE BRUSH 179 PK20M KEY 5 X5 X 15

148 P0717148 BUSHING 180 P0717180 HANDWHEEL

149 P0717149 RIGHT GUIDE BRACKET 181 P0717181 CONICAL SPRING 22 X 45 X 6MM
150 P0717150 BRUSH BRACKET 182 P0717182 SPACER 22MM

151 PB02M HEX BOLT M6-1 X 12 183 P0717183 TENSION INDICATOR

152 PLWO3M LOCK WASHER 6MM 184 P51104 THRUST BEARING 51104

153 PWO3M FLAT WASHER 6MM 187 P0717187 BLADE WHEEL GUIDE

155 PNO9M HEX NUT M12-1.75 188 PSS02 SET SCREW 5/16-18 X 3/8

155-1 |PB27M HEX BOLT M12-1.75 X 30 189 P0717189 EXTENSION CYLINDER

155-2 [PLWO5M LOCK WASHER 12MM 190 P0717190 BLADE WHEEL SHAFT

155-3 [PWO6M FLAT WASHER 12MM 191 PN13M HEX NUT M16-2

156 P0717156 SAW BOW STOP M12-1.75 X 50 191-1 [PSS03M SET SCREW M6-1 X 8

157 P0717157 BLADE GUARD 192 PCAP14M CAP SCREW M8-1.25 X 20

158 P0717158 KNOB 1/4-20 X 3/8" 193 PCAP129M CAP SCREW M12-1.75 X 20

159 P0717159 HOSE 8 X 700MM 193-1 |P0717193-1 |AXLE WASHER

160 P0717160 ADJUSTING VALVE 194 P0717194 GIB

160-1 [P0717160-1 HOSE 8 X 320MM 195 P0717195 WHEEL ALIGNMENT BOLT M16-2 X 30
160-2 [P0717160-2 |HOSE CLAMP 14MM 196 PB34M HEX BOLT M10-1.5 X 60

160-3 [P0717160-3 |VALVE BRACKET 197 PLWO06M LOCK WASHER 10MM

160-4 [PLWO3M LOCK WASHER 6MM

Model G0717 (Mfg. Since 9/10)

-53-




202 - —

—

EYE INJURY
HAZARD!

prstaction when
namaing cullisg Sust.

Labels

203
A
|

Specitications

birizzly

205

REF PART # DESCRIPTION REF PART # DESCRIPTION

201 |PLABEL-11C [SAFETY GLASSES LABEL HL 207 |PLABEL-63 DISCONNECT 220V LABEL VL

202 |PLABEL-12A |READ MANUAL LABEL VL 208 |[PPAINT-1 GRIZZLY GREEN TOUCHUP PAINT
203 |P0717203 MACHINE ID LABEL 209 |PPAINT-11 GRIZZLY PUTTY TOUCHUP PAINT
204 |G8589 GRIZZLY NAMEPLATE-LARGE 210 |PLABEL-19A [NO HANDS/BLADE LABEL VL

205 |P0717205 MODEL NUMBER LABEL 211 |PLABEL-63 DISCONNECT 220V LABEL VL

206 |PLABEL-50B |BIOHAZARD LABEL HL

AWARNING

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes
off or becomes unreadable, the owner of this machine MUST replace it in the original location
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

-54-

O

Model G0717 (Mfg. Since 9/10)




